

Test Report

CLIENT: Dry-Treat (Australia) Pty. Ltd.

FILE NO: 316/04

PROJECT: Quality Control

SAMPLE DESCRIPTION: 400x400mm Concrete Pavers – Enhance Plus Sealer

DATE RECEIVED: 24.9.04

DATE OF TEST: 27.9.04

ENVIRONMENTAL CONDITIONS: Air-conditioned room

TYPE OF RUBBER USED: 4S

TEST CONDUCTED: In laboratory

TYPE OF TEST: Unfixed Surface

AIR TEMPERATURE AT TIME OF TEST: 23°C

TEST PROCEDURE: AS/NZS 4586:1999 Appendix A – Wet Pendulum Test

Laboratory Sample No:

49924

TEST METHOD	TEST	RESULT
AS/NZS: 4586 App. A	Wet Pendulum Test	
	The Mean British Pendulum Number For Each Test Specimen:	
		1 52
		2 53
		3 56
		4 53
		5 53
	The Mean British Pendulum Number For the Sample:	53

Classification achieved in accordance with AS/NZS.4586, Table 2. Class 'W' – low risk of slipping when surface wet.

Sample submitted by client.

R. Wilkinson, File, Ref: 4040.Rep

Authorised Signatory



Richard Bawer

Date 28.9.04 Serial No. 42432